

No.	Heat No.	Weight (kg)	Surface	Coil No.				Grade	Edge	Size(mm)		T.S (N/mm²)	Y.S (N/mm²)	Elongation (%)	Hardness (HV)	Temper State
1	N220510AX126	1020	2D	YJ220613001911-02-003				Prime	Slit	0.03*300*C		890	580	30%	265	1/2H
No.	Chemical Composition (Heat analysis) %													Remarks		
	C	Si	Mn	P	S	Ni	Cr	Mo	N	Ti	Nb	Cu	Co	Others	Standard	EN 10204 3.1 type
	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.	MIN.			
	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.	MAX.			
1	0.05	0.47	1.04	0.03	0.003	8.08	18.03		0.04						Quality Department	
NOTES	*Tensile Test :GB/T 228.1-2021															QUALITY MANAGER
	*Hardness Test :GB/T 4340.1-2009															
	1、 We hereby certify that the material described herein has been manufactured and tested with satisfactory results in accordance with the requirements of the above material specification. 2、 This Product Quality Certificate cannot be copied for any purpose.															